o

'Assembly 'InstructiOHS'

Thahks_for buying our products.

Please study the diagram before assembling.
(Note. please don’ t fasten the screws

before attaching all the screws.)

PARTS LIST - PARTS LIST

(NO. DESCRIPTION Qty) ([No. DESCRIPTION Q ty)
A | Seat Frame = |1 D | Flat washer | ©5/16" @ | 9
| B | Chair Back H E | Lock washer $5/16” 0 9
(C | Front Leg HE F | Allen bolt |¢5/16"x2” | fwwm | 5
< H | Allen bolt |[¥5/16%x3-1/27 (ummm| 4
| G | Allen Wrench 5/16" { 1
B P ™
/7 AN
4 \
y \
) //‘f\
V4 E B
. N o
’J ( F SN
I' G
V4
T A
\//




